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4th floor, Building B, Jingiao Industrial Zone,
Sanzhong Village Committee, Qingxi Town,
Dongguan City, China

HUIYU

FFP2 NR

FILTERING HALF MASK
[__NONSTERILE ) (— SINGLE USEONLY )
(_BAKTERIEN-FREI J [ NUREINZELNUTZUNG )

EU:2016/425
EN149:2001 +A1:2009

*Pallen prevention *Pollenpravention

<&llergy free +allergiefre

+Dustpro of +Staubdicht

<Sanitary materials grade *Sanitire Materialien Qualitit
=Filter particulates ~Partikelfiltern

HUIYU

PRODUCT NAME: Filtering Half Mask
MODEL: HY20202

MEAS: 570X343X420MM

QTY : 1000PCS

N.W: 9.4Kg

G.W: 10.6Kg

MADE IN CHINA
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Production Date: 2021/02/01
Batch No.: 006 2021/02/01
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Certificate of approval

Konformitatsbescheinigung

FFP2 Faltbare

BRUTSCH GERRACHEARWEISING

Mascara Plegable FFP2
Masque Pllable FFP2

Parae. e Srvies (s, A Do)

FFP2 oo
—
Product name: Filtering half mask DEUTSCH Au EITUN iy
Produktname: FFP2 Filter Halbmaske ESPANOL DE ON - ver paraempleo | iomime
Model: HY20202 FRANGAIS ~ COMMENT METIRE LE MASQUE - voir le mode d'amploi P
Modell: HY20202 ITALIANO ISTRUZIONI PER LUSO - vedi istruzioni per luso !
NEDERLANDS VOOR HET de ’
Production batch No: EN149:2001+A1:2009 FFP2 NR N -
Executive Standard:EN149:2001-A1:2009 FFP2 NR 1. 2. P et
[or—
Product specification:Nonwovens, Molt Blown,Hot Air Cotton ~ . e e o s w0 o
f
HeiBluftbaumwolle = "D
Main ingredients:42.8% non-woven fabric, i & Dl P e i v o D
28.6% hot air cotten, iy
28.6% melt blown fabric 3. :
Hauptzutaten:42 8% Vliesstoff, H gt
28, 6% Heifluftbaumwolle, 10,00 et 21 otne o Pt " e e
28, 6% schmelzgeblasener Stoff "
Eopan RGNS O WPLED
Bateh No./Date:006 20210201 R
Produktionscharge/Datum:006 20210201 e
Period of validity: 2 Years ,wmﬂmm
Giiltigkeitsdauer: 2 Jahre Dongguan HuiYu Industrial Co., LTD
y . 4th floor, Building B, Jingiao Industrial Zone, Sanzhong ok
Inspector-02 Quantity: 20
Inspektor:02  Menge: 20 Village Committee, QingxiTown, +Ghina g
pcerssin
Manufacture: Dongguan HuiYu Industrial Co., LTD LAO-GHEN GmbH —
Hersteller: Dongguan HuiYu Industrial Co., LTD auf dem 3,50007 Y
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Certificate of approval

Konformitdtsbescheinigung

Product name: Filtering half mask
Produktname: FFP2 Filter Halbmaske

Model: HY20202
Modell: HY20202

Production batch No: EN149:2001+A1:2009 FFP2 NR
Executive Standard:EN149:2001+A1:2008 FFP2 NR

Product specification:Nenwovens,Molt Blown,Hot Air Cotton
Produktspezifkation:Vliesstoffe, schmelzgeblasen,
HeiBluftbaumwolle

Main ingredients:42.8% non—woven fabric,
28.6% hot air cotton,
28.6% melt blown fabric
Hauptzutaten:42,8% Vliesstoff,
28, 6% Heibluftbaumwolle,
28, 6% schmelzgeblasener Stoff

Batch No./Date:006 20210201
Produktionscharge/Datum:006 20210201

Period of validity: 2 Years
Gliltigkeitsdauer: 2 Jahre

Quantity: 20
Menge: 20

Inspector:02
Inspektor:02

Manufacture: Dongguan HuiYu Industrial Co., LTD
Hersteller: Dongguan HuiYu Industrial Co., LTD

Dongguan HuiYu Industrial
Co.,Ltd.

Building B, Jingiao Indusiral Zone,
‘Sanzhong Village Comitte,
WTMWUQT“,

P390 2 have deen sseased s found 026 1 accrtnca it

Regulation (EU) 2016/425
Module B, EU type-examination

This certificate is valid from 13 October 2020 unti 13 October 2025
1. Certfied since 13 October 2020

Ateronaty
e
SGS FIMKO O, Notified 80&0598

Tatamate 8, FHO3. Frims
SIS0 69 341 403509 032 SUT4 wwwigcom

FINAS

8003 (EN ISONEC 17065)
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Name:  Dongguan HuiYu industrial co,, LTD

Address: 4th floor, bulding B, Jingiao Industrial Zone, Sanzhong village committee,
Qingxi Town, Dongguan City China 523651

‘ declares that the new PPE described hereater

| Product name: (A)Protective Mask

Model: HY20202 is in with the

of FFP2 NR of the

(EU)2017/745 Personal Protecty and meet the ;

2 ‘f of EN 149 standard/issued by is identical to the PPE which is the subject 'y/
4 i s

i e of A1:2009 issued by ey -

SGS FIMKO oY

4 00380 HELSINKI
Country:Finland

Notified Body No.0598

is subject to the procedure set-out in Module FFP2 NR of Regulation MDR(EU)2017/745
Personal under th of the notified body SGS FIMKO
oy, 8,00380 HELSINKI.C: fied Body No:0598.

Dongguan HuiYu Industrial
Co.,Ltd.

Regulation (EU) 2016/425
Modsle B, EU

type-examination

lssve 1

PPE Pt

‘akuminium nose clip and NylonSpandex ear loop.

Protective Equpment
The folowing have been appied:

EN 148: 2001

FINAS

5003 (EN ISONIEC 17065)

Cerfication is based on technical file reference:
HY20202, Dated 28.08.2020

SGS Reference Number UK/CRS 242024
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Test Report SL52035261315701TX Date: June 24,2020 Page 1 of 9

DONGGUAN HUIYU INDUSTRIAL CO., LTD
BUILDING B, JINQIAO INDUSTRIAL ZONE, SANZHONG VILLAGE COMMITTEE, QINGXI TOWN,
DONGGUAN CITY

THIS REPORT CANCELS AND THE TEST REPORT NO.SL TX DATE: 2020-
06-20 ISSUED BY SGS (Shanghai)
UPDATED SAMPLE INFORMATION,
The followi wasiwere submited i behall of the ciient as:
Sample Description © (AIProtectve Mask
Claimed 1 FFP2
Styte No. © HY20202
Sample Color © (A)Whie
Manutacturer DONGGUAN HUIYU INDUSTRIAL CO., LTD
Test Performed : Selected test(s) as requested by appicant
Sample Receiving Date = May 08, 2020
Testing Period © May 18,2020 - Jun 20, 2020
Tost Rosul(s) Unless olharwise stalad the results shown in this test report refer only to the
samples) tested. for further details, please refer to the following page(s).
Conclusion:
Sample No. Recommendation Level ]
@& [FFP2NR 1

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Lid Testing Center

(ot Rians

Sara Guo (Account Executive)

Marmber o e S5 Group (565 841
Test Report SL52035261315701TX Date: June 24,2020 Page 3 of 9
Clause 7.8 Finish of Parls
(EN 148.2001 +A12008, Clause 8.2)
Test Results Comment
Parts of the Gevice Bkaly 10 come inlo contact wilh the wearer shall have no | Na sharp adgas .
sharp edges ar burrs. or burrs 232
Glauge 7.0.1 Total inward Leakage
(EN 149:2001 +A12009, Clause .5/
Test Roquirement Results Comment

The toral inward I2akage consists of three components: Tace seal 1aaKage,
alion value leakage(il exhallian vakue fitled) and fier penelration.

For paricle fitering half masks fited in accordance with the manufacturer’s

information, al least 45 oul of the 50 indnidual exercise resuls (ie. 10

subjects X § exarcises) for total inward leakage shall be nat greater than Detail referta

25% far FFP1, 1% for FFP2, 5% for FFP3 Appendix 1

and, in addition, at least 8 out of the 10 individual wearer arithmetc means
for the tolal inward leakage shall be not greater than:
22% for FFP1, 8% for FFP2, 2% for FFP3.

Appendix 1: Summarization of Test Data

Inward Leakage Test Dala
Sibject | Sample | Conditon | Walki) | Head Haad Talk(7) | Wakiw] | Meanisa]
H upidown()
Zhou X 5.88 5.2 61
Luo 7. 571 7 il
L 6. 654 X 621
Wang 5. 624 5.7 554
Bac 7 637 82 720
Ding s 537 556
L 7 746 738
Chen 5 533 539
Song a 7.34 537
e 10 c & B64 753

SGS

Test Report SL52035261315701TX Date: June 24,2020 Page 2 of 9
Tes! Resut
nal ive Equipment - Respiratory Protective Devices- Filtaring Half Masks to Protect against

EN 149:2001.441:2009

Clause 7.4 Packaging
(EN 149:2001 +A1:2009 Clause 8.2)

Test Requirement Results Comment
Farlicle Haring hall masks shal ba offered for sals pachaged in sUCh @ way Comel
inal they are prolected agains mechanical damage and contamination el Pass
before use.

Clause 7.5 Material

(EN 1432001 +A12009, Glauss 8.2 8 8.3.1 §8.3.2)

Test Rosults Comment
Malerials used shall be sulable to withstand handing and wear over the Campl

| period for which the pariicle filiering half mask is designed fo be used. ply
After undergoing the condiioning described in 8.3.1 none of the partide
fitering hall masks shall have suflered mechanical lailure of the facepiece Carmply
or straps. Pass
When condiioned in accordance with 8.3.1 and 8.2 the parials fitering —
half mask shall not collapse. ply

Any material from tha filler madia reteased by the air flow through tha filter

$na 01 CONStute & hAZard Of NUISANCE 107 e wearer. Gomply

Clause 7.6 Cleaning and Disinfecling
(EN 1492001 +A12000, Clause 84 L 8.5 8 B.11)

Tast Requirement Results. Comment

L Tost Requiremant

T the particle filering hall mask & designed o be re-usable, the materials.
used shall withstand th tleaning and disinfacing agents and procodures fo | oL
be specified by the manufagturer. ot og::unmm NA.
Wilh referonce fo 7.9.2, afier cleaning and disinfecting the re-usable particle g
fitering hall mask shall satisfy the penetration requirement of the relevant
©asg.

Clause 7.7 Praclical Performance
(EN 145:2001 + A1 2009, Clavse 8.4)

Test Requirement Results Comment

The partiele fiterng hall mask snall UNGergo pracical peformance 1esis
under realistic condiions, Theso general tests serve the purpose of i b Pass
checking the equipment for i ions that cannot by the

elsewhers in this standard.

iy e o i O TXZT) 1 T
[ttt g et i e
Moo of e S65 Group (865 84)

Test Report L 1315701TX Date: June 24,2020 Page 4 of 9
[T 120 I 135 I 17 I 50 ]
[ye 126 I 137 | 105 [ 52 1
Clause 7.9.2 Penetration of Filter Material

(EN 149:2001 +A1:2009, Clause 8,11 & EN 13274-7:2018)

Test Requirement Results Comment

The penetration of the fiter of the parick fIering hall mask snall meet he.

af the follawing table.
Classifica Maximurm penelraiion of tesl aerosol
tion Sodium chioride test 95 in ailtest 85 Fmin
umin Detail rsfer fo Pass
% % ‘Appendix 2
max max.

[zl 20 20

FFP2 [ []

FFP3 1 1

Appendix 2: Summarization of Test Data
Panatration of fiter material
Aerosal Contion Sampie No P"":’:_zj'_"“"
396
As received 363
34
385
Sodium chioride test treatment 381
249
376
Mechanical strength « Temparature 54p
‘conditioned ‘5‘7
853
As received 143
525
047
weatment 425
341
742
Mechanical sirengih + Temperature o5
‘conditioned B B0B
Flow condiioning : Single fler: 95.0 Limin

Masion of i S0S Grou [5G 34]
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Test Report SL52035261315701TX Date: June 24,2020 Page 5 of §
Clause 7.10 Comy ibility with Skin
(EN 148:2001+A1:2008, Clause 8.4 8 8.5)
Test Requirement Results Commant
Materials hal may come ino contact with the wearer's skin snall ot ba | Na rritation ar
known 1o be Mkely lo cause imilation er any other adverse eflect to health. any other adverse Pass
effect to health
I Flammabill
(EN 143:2001 +A1:2008, Clause 8.6)
Test Requirement Results Comment
The material used snallnot present a danger for the weaser and shall not be
of highly flammabla nature Detail refar to pass
When tested, the partcle fitering hall mask shall nat bun or not to confinue | Appendix 3
t0 bum far mose than § 5 after remaval from the flame.
Appendix 3: Summarization of Test Data
Flammabll
Condition Sample o. Result
1 L
s recenved
2 L
a L
Temperature condilionad
4 L
Clause
(EN 145:2001 +A1:2008, Clause 8.7)
Test Results | Comment |
The Garbon diawide cantonl of the inhalalion ar (dead space] shall nol | Defail relar la -
ecaed an average of 1,0 % (oy volume) Appendi 4
Appendix 4: Summarization of Test Data
Garbon Diniige Content of The Inhalation A
[ Cendifion | Sample No. | Fesuli(*] ]
[ 1 | 04710
As recelved [ 2 | 0.4722 | Mean vakse:0.47
[ a | 0.4708 1

SG

Momioaroftra S35 Group (868 84)

Test Report SL52035261315701TX Dale: June 24,2020 Page 7 of §
Clause 7.16 Breathing Resistanes
(EN 149:2001+A1:2009, Clause 8.9)
Test Requirement Results Comment
The penetration of the fier of tha pariicie fitering half mask shall mest the
requirements o the following table.
c E Wasimum pormitted resisiance {mbar
Inhakation Exnalation Detall reter t Pass
30 Urmin 95 limin 160 limin Appendix 5
FEP1 06 | 21 EX)
FEP2 07| 24 30
FEP3 10 30 30
Appendix 5: Summarizalion of Test Data
Broathing resistance dmbar)
T E] 3

Fowrate(min) A TE [C D [E ATB G

DIE A[BIC[DTE

s recsived | ongaion |0 |04 (050405 06 04 05] 0405 04 06[nalns nal0a
|G5 20 (21 |20 |20 20 |21 20 (20 |21 |21 |20 [21 |20 |21 (20
Exhalation | 160 |24 |25 25|26 24 25 26|24 25 |24 |25 [26 [25 [24 26

4 5 ]
Simulated Flowrate{iminl A TE ¢ |0 [E A[B[C |G| E A[B[C|[BIE
wearing | ynatation |0 05 [05[06 |04 0506 0al05[05 |05 [0 [05 05 [05]05
treatment |55 21 |20 20|21 20|21 20|21 |21 |21 |21 |20 |21 |21]20

Exhalaton | 160 |25 [25|26 |27 26 26 26|25

7 ]

25|27 |25 |27 |26 |25/25
E}

Fowrstellmin) i TE TE 1D TE A TETC

OD|E A[B|C[D]E
0.4 [04 05 |05 04 |04 04

Temperature| oo |30 |04 |04 [05 05 04 040604
. ian
conditioned |'%5 lra (19 /20]21 21 20 20]21

20 (21 1.9 18 |20 |20]19

Exhalation | 160 |33 |24 25|23 23 25 24[23

24 (25 25 |23 |23 |24 23

A: facing directly ahead; B facing vertically upwards; G: facing vertically downwards; D: lying on the leh side; E:

lying on the right side

e s

s
sy 1 e

sy om0
+ g

Memoar of tha S35 Greup (565 541
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Clause 7.13 Head Hamess
(EN 143:2001 +A 12009, Clawse 8.4 & 3.5
Test Results Comment
The head hamess shal be designed so thal ihe paricle filening hall mask Compl
can be donned and remoued ea il
The head hamess shal be adjusiable or celf aajusting and Shall be Pass
sulfiiantly robust 1o hokd the paricle fillaring hall mask firmly in pasition and Cormply
be capable of maintaining total i e dvice.
Clause 7.14 Field of Vision
(EN 149:2001+A1:2009, Clause 8.4)
Test Requirement Results Comment
accapiable performanca Comply Pase
lause 7.15 Exhalation V:
(EN 1492001 +A1.2009, Clause 8.2 &8.9.1 £8.3.4 & 8.8
Tost Requirement Fesulls Comment
ot appiicabie
(a] A pariicle fifering hal mask may have one or mare exhalation vatvels), | g T p Y
which shall function correctly in al oriantations. exhalation ualve.
(B] f an exhalation vaive is provided it shall be protected sgainst ar be | o\ ooe
and mechanical damage and may be shrouded or may a:fvm
inciude any other device thal may be necessary for he partice fitering hall | S0
mesk 10 comply with 7 MA

(c) Exhalation valveis), i fied, shall continue o operate comectly after a
continuous axhalation fiow of 300 Umin ever a period of 30 s

ot applicatle
due 1o No

exhalation valve

(d) When the exhalaton valve housing (s afiached to the faceblank. it shal | o4 2PPIc20le
withsiand axially a lensile force of 10N applied for 10s. exhalation valve

WO NG RN e
MR DD s (BN b ceeon
Wemar of e S8 Group (855 54)
Test Report SL52035261315701TX Date: Jume 24,2020 Page 8 of 9
Clause 7.17 Cloggin
(EN 148:2001 +A1 2008, Clavsn 8.9 & 8.10)
Test Results Comment

Clausa 7.17.2 Breathing resistance

Valved panicie fitering half masks:

After elogging the inhalalion resistances shall nol exceed:

FFP1: 4 mbar, FFP2: 5 mbar, FFP3: 7 mbar at 95L/min continuous flow

The exhalation resistance shal not excaed 3 mbar at 160 Limin continuous
iow.

After clagging

Optional for single NA
‘shift dewice only

resisiances
FFP1: 3 mbar, FFP2: 4 mbar, FFP3: 5 mbar at 85L/min continuaus flow
Clayse 7.17.3 Penglration of liter materal

All types (valved end valveless) of pariicle fitering hall masks ciaimed to
meet the clagging raquirament shall also meet the requirements.

Classificalio Mazimum penetration of test aerosol
n ‘Sodium chioride tost 85 imin | Paralfn oil test 85 lmin | | Sptional for singie NA
. shift device only
max, max,
FFP1 20 20
FFP2 6 [
FFPS 1 1

Clause 7.18 Demountable Parts
(EN 149:2001 +A1:2009, Clause 8.2)

[ Test Requirement | mesuts | commemt |
All demountable pants (I fled) shall be readily connecled and secured, | No demountable: | NA
where possible by hand parts ’

Test Uncertainty
Total inward leakage 34%
Peneiration of fiter material 48%
Carbon dioxide content of the inhalation air 39%
Brealhing resstance (30Lmin) 59%
Broathing rosistanca (95Lmin) 4.8%
Breathing resistance (160L/min) 4.3%

e s

2 s

Mumoarofthe S35 Greup (SG5 41
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Sample Photo

“End of Report™™*
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